scwd? Regional Seawater Desalination Project Section 5.11
Draft Environmental Impact Report Hazards and Hazardous Materials

5.11 Hazards and Hazardous Materials
511.1 Introduction

This section describes the existing setting of the project area in relation to hazards and hazardous
materials, and evaluates whether the development of the proposed desalination plant and related
facilities would result in adverse effects from hazards or hazardous materials. Specifically, the
evaluation focuses on whether the proposed project would result in or be subject to adverse
effects related to the use, transportation, disposal, or release of hazardous materials or wastes
during construction, operation, or maintenance; or from the emission or handling of hazardous
[...]
prepared, which should include the following:

e Background information, including details of prior investigations and most recent
analytical results;

e Minimum requirements for a health and safety plan, prepared by a qualified and approved
industrial hygienist, to protect the general public and workers in the construction area.
(Note: sampling results shall be provided to contractors who shall be responsible for
developing their own construction worker health and safety plans® and training
requirements);

e Training and health and safety requirements for construction workers;

e ldentification and delineation of contaminated areas and procedures for limiting access to
such areas to properly trained personnel;

e Procedures for excavating, characterizing and managing excavated soils including
potential procedures for managing and disposing of hazardous wastes soil;

e Information on how to identify additional suspected contaminated soil during excavation
activities and procedures for temporary cessation of construction activity and evaluation
of the level of environmental concern; and

e Procedures for notification and report, including internal management and local agencies,
as needed.

The soil management plan shall be formulated with the objective of handling and disposing of
excavated soil and groundwater in accordance with state and federal hazardous waste disposal
laws, including RCRA and the state HWCL; and in accordance with the stormwater and sanitary
sewer requirements of NPDES, the Santa Cruz SWMP, and the Santa Cruz County Sanitation
District’.

Excavated soil and groundwater determined to be hazardous waste shall be removed by
personnel who have been trained through the OSHA-recommended 40-hour safety program (29
CFR 1910.120) with an approved plan for groundwater extractions, soil excavation, control of
contaminant releases to the air, and off-site transport or on-site treatment. The specifications in
Mitigation Measure 5.11-1c would also be implemented, as warranted.

Contractor Health and Safety Plans may consider a variety of criteria related to the presence of hazardous
materials, including those established by the National Institute for Occupational Safety and Health, the federal
and state Occupational Safety and Health Administrations (OSHA and Cal-OSHA), and the RWQCB ESLs for
construction/trenching workers.

Concentrations at which soil and groundwater are determined to be a California hazardous waste are identified in
CCR, Title 22, Chapter 11, Article 3. STLC/TTLC Regulatory Limits; concentrations at which soil and
groundwater are determined to be a federal hazardous waste are identified in 40 CFR Part 261.

City of Santa Cruz and Soquel Creek Water District 5.11-25 U'Rs



scwd? Regional Seawater Desalination Project Section 5.11
Draft Environmental Impact Report Hazards and Hazardous Materials

Mitigation Measure 5.11-1c

This mitigation measure applies to all project components. During all project excavation
activities at all sites, the contractor(s) shall inspect the exposed soil for visual evidence of
contamination. If visual contamination indicators are observed during excavation or grading
activities, all work shall stop, and an investigation shall be designed and performed to verify the
presence and extent of contamination at the site. The investigation shall include collecting
samples for laboratory analysis, and quantifying contaminant levels within the proposed
excavation and surface disturbance areas. If contamination is confirmed, a soil management plan,
as described above under Mitigation Measure 5.11-1b, shall be prepared and implemented.

Mitigation Measure 5.11-1d

This mitigation measure applies only to offshore construction. During offshore construction, if
visual evidence of contamination is observed (e.g., oily sheen), all work shall stop and
appropriate containment measures (e.g., sorbent booms) shall be used, and Santa Cruz County
Environmental Health Services or Department of Toxic Substances Control shall be contacted.
The source of the contamination shall be identified (e.g., creosote piles), and methods to remove
the source shall be investigated. Any hazardous materials needing to be removed shall be
handled and disposed of in accordance with the requirements of RCRA and State Title 22.

Mitigation Measure 5.11-1e

This mitigation measure applies only to offshore construction. Prior to any construction activity
in the ocean, the City and District shall develop plans and specifications to prevent or reduce the
likelihood of accidental release of chemicals or petroleum hydrocarbons into the ocean. The
plans and specifications shall be incorporated into construction contracts for the intake structure
and pipelines. These plans and specifications shall require the following, at a minimum:

e Secondary containment shall be required for all liquid hazardous material.
e Secondary containment shall be required for storage of petroleum products in containers.

e All vessels shall prepare and implement an emergency response plan detailing proposed
response procedures for the accidental spill of hazardous materials. The plan shall
identify a responsible person and include a written commitment of resources necessary to
contain the spills; procedures to shut down operating equipment which could malfunction
resulting in a release of petroleum or chemicals; and procedures to follow to minimize the
potential for spills or releases in the event of other reasonably anticipated upset
conditions including on-board fire, earthquake, or tsunami warning.

City of Santa Cruz and Soquel Creek Water District 5.11-26 U'Rs



scwd? Regional Seawater Desalination Project Section 5.11
Draft Environmental Impact Report Hazards and Hazardous Materials

HAZARDOUS MATERIALS IMPACTS — OPERATION

Impact 5.11-2:  With the implementation of existing regulations and
requirements, the operation of the project would not create a
significant hazard to the public or the environment through
the routine transport, use, or disposal of hazardous materials;
or through the accidental release of hazardous materials.

Significance: Less than significant

Mitigation Measures: None required

Proposed Project

Chemical Use

If not properly controlled, the operation of the project could create a significant hazard to the
public or the environment through the routine transport, use, or disposal of hazardous materials.
Operational impacts of the proposed project would be limited primarily to the desalination plant.
Once constructed, the various pipelines, the intake pump station, and the seawater intake
structure would not generate, store, or dispose of significant quantities of hazardous materials.

Operation of the desalination plant would involve the transport, use, storage, generation, and
disposal of hazardous materials. A number of chemicals would be required for treatment,
disinfection, and cleaning at the desalination plant. A summary of the chemicals, the purpose of
their use, and estimated usage under average and maximum operating conditions is provided in
Table 5.11-3, Chemical Use and Storage Requirements. The chemicals to be used at the
proposed desalination plant will be refined during the final design.

City of Santa Cruz and Soquel Creek Water District 5.11-27 U'Rs



scwd? Regional Seawater Desalination Project
Draft Environmental Impact Report

Section 5.11
Hazards and Hazardous Materials

Table 5.11-3. Chemical Use and Storage Requirements

. . . — . Daily Use (gallons per | Concentration | Volume
Chemical Description of Use Primary Application Points day)! (% by weight)? | (gallons)
Continuous coagulant addition to improve removal i , Max: 167
Ferric Chloride of suspended particulates and dissolved Raw water before pre-treatment; Used ' 40.0% 7,000
: i washwater Ave: 14
constituents during pretreatment.
Sodium Continuous use as a disinfectant at various Raw water b;,\ f?re pre;jtref?tmenlt ; Post: Max: 2,344 12.5% or 5,000 —
Hypochlorite process stages treatment - before and aiter calcite Ave: 300 6.25% 12,000
' contactors; MF/UF cleaning tanks : ' ’
Intermittent use to improve boron rejection, control | SWRO desalination treatment — before
Sodium Hydroxide | product water pH, clean MF/UF and SWRO cartridge filters; Post-treatment — after Max: 192 25 0% 7000
(Caustic Soda) membranes, and neutralize acidic cleaning calcite contactors; MF/UF and SWRO Ave: 74 ' '
solutions. cleaning and neutralization tanks
' ini iti ' g - i Max: 125
Carbon Dioxide Qontmuous alkalmlty add|t|qn and pH reduction to Post-treatment — before and after calcite 100.0% 3.100
improve calcium uptake during post-treatment. contactors Ave: 48
' ' i i ' Max: 7 cubic feet per da -si
Calcite (Calcium C(_)ntmuous use to increase calcium levels and Post-treatment — within calcite contactors : p y 100.0% No on-site
Carbonate) raise pH during post-treatment. Ave: 3 cubic feet per day storage?
. . SWRO desalination treatment — before .
. _— - e . Max: 168
Sodium Bisulfite gizegnglifc QL?QQ%?engE?h;?eglv/igﬂ?:sspnOr o feedwater equalization basin; MF/UF and . 38.0% 3,000
P g ' SWRO cleaning and neutralization tanks Ave: 57
Corrosion Inhibitor | Continuous phosphate addition to inhibit corrosion | Post-treatment — before or after calcite Max: 9
) o 28.5% 1,000
(phosphate) in the distribution system. contactors Ave: 2
L . . L _ Max: 14
Anti-scalant To minimize SWRO membrane scaling and/or iron SWR_O de;al|nat|on treatment — before 100.0% 500
fouling cartridge filters Ave: 4
Citric Acid/ Other | Used intermittently as a chelating agent to clean . 0
Cleaning MF/UF and SWRO membranes. Other membrane- MF/UF.anc.i SWRO cleaning and Intermittent Use 50'.0 & 1,0004
. . . neutralization tanks Various
Chemicals cleaning chemicals may also be recommended.
. , . MF/UF and SWRO cleaning and
Fuctﬁ‘ra%igle;re fslﬁjrceetlrgtun?ggtilrogég%ilrj]p tr% tvl\jic;ecrgszals for neutralization tanks; Post-treatment - before TBD TBD TBD
greq ' or after chlorine contact basin (clearwell)

Source: Adapted from Appendix L, scwd2 Seawater Desalination Plant — Phase 1 Preliminary Design: Volume 1 - Report & Volume 2 — Drawings, with additional information provided by CDM Smith.

Acronyms:

MF/UF = microfiltration/ultrafiltration
mgd = million gallons per day
SWRO = seawater reverse 0Smosis

TBD = to be determined

Notes:

1. Maximum daily chemical use is based on operation of the plant at 2.5 mgd. Average daily chemical use is based on operation at an average of 1.6 mgd.
2.Typical concentrations provided; actual concentrations may vary based on availability and proprietary blends.

3. Delivered in bulk for loading into calcite contactors.

4. Ordered as needed and stored temporarily.

City of Santa Cruz and Soquel Creek Water District 5.11-28



scwd? Regional Seawater Desalination Project Section 5.11
Draft Environmental Impact Report Hazards and Hazardous Materials

None of the chemicals proposed for use are flammable, except for a small volume of diesel
associated with the emergency generator, which would be stored within an integrated, double-
contained tank at the base of the generator. No chlorine gas would be used or stored on site.
Further information regarding the proposed chemicals to be used at the plant site, including the
hazards posed by such chemicals, can be found within the MSDSs contained within Appendix B
of Appendix L, scwd? Seawater Desalination Plant — Phase 1 Preliminary Design: Volume 1
— Report & Volume 2 - Drawings.

Hazardous materials transport, use, storage, and disposal are regulated by numerous federal,
state, and local laws and regulations that stipulate minimum standards for storage requirements,
spill prevention procedures, emergency response and contingency plans, risk management, and
employee training procedures. The City and District would conform to all relevant requirements,
including Atrticle 80 of the Uniform Fire Code regarding hazardous materials.

Pursuant to state (California Health and Safety Code Section 25500-25520) and local (Chapter
6.50 of the Santa Cruz Municipal Code) regulations, the City and District must develop an
HMMP for the project, also called a Business Plan. The HMMP is developed along with a
Hazardous Materials Disclosure Form as part of the City’s Hazardous Materials Permit. The
HMMP would be subject to review by the City’s Fire Department hazardous materials
inspectors, who regulate, inspect, and enforce the proper storage and handling of hazardous
materials.

The HMMP would include a description of materials stored, quantity stored, method of storage,
type of business conducted, location maps, emergency equipment, employee training plan, and
emergency response plan. In the event of an emergency at the plant site, the HMMP would
facilitate the coordination and response by on-site officials and emergency responders. Regular
compliance inspections would be conducted by the City, and the County Fire Department.
According to the City’s Municipal Code (Chapter 6.50), a Hazardous Materials Permit would not
be granted until it is demonstrated that the design and construction of the storage facilities would
result in a suitable manner of storage of hazardous materials, per all relevant regulatory
requirements.

As indicated in Section 4 the chemicals would be stored in accordance with applicable
regulatory requirements for hazardous materials storage. In particular, chemicals would be stored
in bulk in tanks with secondary containment, with no potential for mixing of incompatible
substances. Storage tanks for daily use would also be located in some of the process buildings
(e.g., the microfiltration/ultrafiltration [MF/UF] building). Chemical storage tanks would be in
separate concrete containment structures with sufficient volume to capture the entire tank
volume, plus a safety factor (at least 110 percent), in case a spill or leak occurs. Secondary
containment areas would be separated or divided from other chemicals with non-combustible
partitions to ensure that chemicals do not mix, in the event of accidental spillage.

City of Santa Cruz and Soquel Creek Water District 5.11-29 URS



scwd? Regional Seawater Desalination Project Section 5.11
Draft Environmental Impact Report Hazards and Hazardous Materials

All storage tanks would be constructed of appropriate, non-reactive materials, compatible with
the recommendations of the supplier of the hazardous material. Tanks would be mounted on
elevated concrete pads and anchored to meet applicable building, safety, and seismic codes. All
concrete surfaces within the containment area subject to spills or leaks would be treated with
chemical-resistant coating to prevent leakage. A sump and pumping system would be provided to
remove any spilled materials, which would be disposed of to an appropriate, licensed disposal
facility by a specialized contractor licensed in hazardous waste handling and disposal, using
hazardous waste containment trucks. Local alarms and links to the automated control system
would be provided to notify operators of any chemical leaks.

Additionally, given that chemicals in vessels greater than 55 gallons, and petroleum products in
vessels greater than 1,320 gallons, could be stored on site, an SPCC would be prepared in
accordance with 40 CFR 112.5(b) and the California Aboveground Petroleum Storage Act
(California Health and Safety Code, Chapter 6.67).

The transport of hazardous materials to and from the plant would be in accordance with all
California Department of Transportation regulations. Chemicals would be delivered in trucks
suitable for chemical transport by registered haulers, which would reduce the potential for
accidental release during transport. Truck deliveries for all equipment and supplies, including
chemicals, would average about five per week. In addition, all workers who use hazardous
materials would be provided with appropriate training, MSDSs, and proper personal protection
equipment.

The generators to be installed at the seawater intake, Morrissey, McGregor, and Aptos pump